
NAAB.5



    H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

A1.M10X75L HEX HEAD SCREW.............................2PCS

A2.M10X70L HEX HEAD SCREW..............................2PCS

A3.M8X45L ALLEN SCREW......................................2PCS

A4.M10X100L HEX HEAD SCREW............................3PCS

A5.M8X25L ALLEN SCREW................................6PCS

A6.M10X65L ALLEN SCREW.....................................1PCS

mm

inch

0 6010 30 504020 60 130120110100908070 140 15010

1" 6"4"3" 5"2"

0

0

1

NAAB.5



    H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

A8.M5X5L GRUB SCREW (pre-installed).................4PCS

A9.M10X75L ALLEN SCREW(pre-installed).............1PCS

A10.POP PIN (8250-065G) (pre-installed).................2PCS

A7.M8X30L ALLEN SCREW......................................[4PCS]

mm

inch

0 6010 30 504020 60 130120110100908070 140 15010

1" 6"4"3" 5"2"

0

0

2

NAAB.5



    H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )
NAAB.5

C1.M10 PLATE WASHER(Ø30).....12PCS C2.M8 WASHER (Ø24)...10PCS

C3.M8 SPRING WASHER...10PCS C4.M10 WASHER (Ø19)...4PCS
                    (pre-installed  2pcs)

B1.M10 NYLON LOCK NUT...7PCS
                           (pre-installed 1pcs)

B2.M8 PLATE NUT....2PCS

B3.M12 LOCK NUT ....2PCS B4.3/8"(8T) NOCK NUT....1PCS
                             (pre-installed)
 

3

mm

inch

0 6010 30 504020 60 130120110100908070 140 15010

1" 6"4"3" 5"2"

0

0



    H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

NAAB.5

A[1PCS]
C[1PCS] E[1PCS]

B[1PCS]
F[1PCS]

D[1PCS] G[1PCS]

H[2PCS]
M[1PCS]
9111-095

N[4PCS]
9161-076

4

L[1PCS]
8830-021

K[1PCS]
8323-236



    H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )
NAAB.5

D1.Cap Sleeve (9212-026)........................................[12PS]

D2.Ldler Wheel (9213-023).......................................[2PCS]

D3.Rubber Stopper (9214-045).................................[2PCS]

D4.Rubber lnsert (9310-076).....................................[2PCS]

D5.50x100 End Cap (9211-193)................................[2PCS]

D6.口45X60 End Cap (9211-047)..............................[1PCS]

D7.Oilite Bushing (8530-009).....................................[2PCS]

D8.End Cover (9211-157)..........................................[4PCS]

D9.Nylon Washer (9214-008).....................................[4PCS]

D10.40x80 End Cap (9211-191)................................[1PCS]

D11.Bearing (8510-010B)..........................................[6PCS] (pre-installed)

D12.Rubber Stopper (9310-018)................................[1PCS] (pre-installed)

D13.Chrone Collar (8890-061)...................................[1PCS] (pre-installed)

D14.Chrome collar (8130-253)...................................[1PCS] (pre-installed)

D15.Lmpregnated with handle (9162-133).................[1PCS] (pre-installed)

D16. Round End Cap (9211-118)...............................[2PCS] (pre-installed)

D17.Round End Cap (9211-036)................................[4PCS] (pre-installed)

D18.Ø50X100 End Cap (9211-107) ...........................[1PCS] (pre-installed)

D19.Oilite Bushing (8120-105)...................................[6PCS] (pre-installed)

 

5

D1 D2 D3 D4 D5

D9D8D7D6

D11

D16

D12

D17

D13 D14 D15

D18
D19

D10



S T E P

Above shows STEP
assembled and completed

1

1

A

D1

B1

C1

C1

A1

D1

B

D1

A2

C1

A3
C2 D2

C2
B2

C

D3

B3

D4

K

6



S T E P

Above shows STEP
assembled and completed

2

2

M

D

D5

D1
A4C1

D1
B1

C1

C1
A4

D1

D1
B1

C1

A5

C3

C2

A5
C3

C2

A6

C4

D7

B1

C4

D7
G

D6

F

D1
B1

C1

C1
A4

D1
B

D5

7

A10



S T E P

Above shows STEP
assembled and completed

3

3

D

E

D8

A7
N

D9

H

H

D9
N

A7

D8

A7

N

D9

A7

D8

N

D9

D10

D8
C3

C3

C3

C3

D18

A10

8



NAAB.5
D13

A8

A8

D15

D14

A8

A8

A7
C3

D8

N

A7
C3

D8

N

D9

D9

D10

D17

D17D16

D16

D17

D18

A10

D

D5
A5

C2
C3

C2
C3

A5

D1

A4
C1

A5C3
C2

A9

C4

D11
D19

C4
B1

D19
D11

A3 C2
D2

D2B2
C2

A3
C2

H

H
D9

N

D8

C3
A7

A7
C3

D8N
D9

D3

B3

B2

C2

B3

D1
A4

C1

D1
A2

C1

D1
A2
C1

D1

B1

C1
D12

B4

D1
A1

C1

D1A1

C1

D19

D11

D19D11

B

A

D4

D4

C1

B1

D1

K

D1

B1
C1

A10

D6

L

G

A6
C4

D7

D19
D11

B1
C4

D7

D19

D11

D1 B1
C1

C2
C3
A5

D1
A4C1

D1

B1
C1D5

C2

A5
C3C2

A5

M

C

F

E

D3


